123—=9—=5%v F
B (& BA &

HKS

AT I EMERBITRELTSES L,
REHAEERICHATHSEEETHE>TIESL,
FEFCEAMDTERH LS,

FEE. BRACB ERLFHRBOMCEVNTERALTLESL,

ABEmE, TRICTIERMOARMITAIRETT
AN—FEEFHROBEAENARLDIGEICE, FOATEEVEFORFEREICTERSLEL,

B R A BHENAVE—9—FFv b
A ® BREEANS
a3 — F N 13001-ANO13, 13001-ANO14
BATEBAERE E04251-N49012-00 Ver.3-3.04
A—h—ER —vyH#> GT-R
IO URA VR38DETT
13001-ANO13  2007412H ~2010410A4
& =X
13001-ANO14 2007£12H ~
1 Z 13001-ANO1AIZIZ T 7 HiA4 FIFEFhF A,
OMIMNBEL BT
et MIAE ME 1L
VI-RITHAFR — &L, BT PP#ifg fi IE & 5 S % - 21578-JF00A
I7R—V7T37yhk ER {3 7XHRR AF—Ib
Ol ELFHIE
TE# ZES
N RFvE— T4V Ry ERDFITRTIE

MESEMOERXIT. 2012F206BIRENDELDTY,
2012FF06 A LIRICE B INE-ERADBEEIZDOVTIE. BELOBREEETEMEELESLY,

ET DAC £
BTN B ff B H T E R B
3-3.01 2009/12 | ¥tk
3-3.04 2012/06 | RBHELE

2012566 A10B %17 (REMETS. &BH) WITvF - ¥— -

_1_

TR



IN—Y X}

EE AR % HE w =
1 | 428 —%9—7 Assy No. 1 1
2 |43 —%2—7 Assy No.2 1
3 |4y bnaT 2

4 |48 —=9—3 T3 vk No.l

5 |48 —=9—5 T3 vk No.2

6 |18 —9—5 T34 vk No.3

1T | T7HA4F T34 vk Nol

8 | T7HAF T34 vk No.2

9 |4>Ly b4 T35y k No.i

10 |42y b4 F TS5 v+ No.2

1M1 | T7HA4 K No. 1

13001-ANOT4IZIE B L FE B A

12 | T7#H4 K No.2

13001-ANOT4IZIE B L FE B A

13 | T7#H4 K No.3

13001-ANOT4IZIE B L FE B A

14 | T7H4 K No. 4

13001-ANOT4IZIE B L FE B A

15 | T7#H4 K No.b

13001-ANOT4ICIEfHEB L FEEA

16 | T7H4 K No.6 2 |13001-ANOT4IZIF R LEEA
17 | AR—H— 1

18 | »)arik—X¢70 L=70 2

19 | IR—RANU F#48 E— KA AT 4

20 | M8 ARARFEREZUARILE L=16 4

21 | M8 ARAMRILE L=15 2

22 |[M8 RTYUITTIvIw 6

23 M8 TL—FrDwiw 6

24 | M6 SUS AFRfFEARIL L L=15 4 |13001-ANOT4IT %0 =24




25 | M6 SUS AFFRMAERLE L=25 2
26 | M6 SUS AFIRAERLE L=35 1
27 M6 SUS RTULHF Ty 7 [13001-ANO14IZ 2 E5 -
28 | M6 SUS FL—FrTwix 7 |13001-ANO14IL 2L E5 4
29 (M6 SUS TS UTHEF Vb 6 |13001-ANO14(L %L @44
30 M5 SUS AFNRMEARLE L=15 4
31 |M5 RTYLHTTyiw 4
322 M5 FL—rTwir H12 4
33 (M5 TS1URFy b 4

4 M TSR ERANRMGERZ RIS L=15 | 20 [13001-ANOTAICIFFE L FHA

3% M TL—FrDwiw 20 [13001-ANO14ICIEfIEBLFEEA
36 (M Fv b 20 [13001-ANOT4IZ(IHE L FEA
37 | BET—7 L=300 20 (13001-ANO14ICIEfIB L FEBA
38 | ARV I—F 1 [13001-ANOT4IZ(F B LFE A
39 | BA45vT 10

40 | 545y T 10

41 | BUHR 1

42 | MIREREAE 1

43 | BAFEREAE 1

KIN—Y Y X FADEREDPICIE, HEN—VELTEHRELTHAHBRLHYEIT DT, FERIEAD

BRI, SELORFTEETHHEEEEL,



]

P2:4 8 —H—35 Assy No.2 P3AVLYNSMT 2 @) P4AYR—D—5T55 Yk No.1

P5:4A—5—5T7559k No.2 P6:4VA—H—5T55 9 No.3 P7:I7H4 EF559 b No.1 P8:I7H4 FF559 b No.2

== ==

POA1V LY NI TTSHYE No.1 P10:4 Ly S TTS55 Yk No.2 P11:I 771 F No.1 P12:I771 F No.2
P13:I754 K No.3 P14:I771 E No.4 P15:I771 F No.5 P16: 771 K No.6(2 {&@)

1. At (FRIDE S LURER

(1) BEBEHRIENJFHYAI-)2EET S, =

2) NyTFID3IMFAimFEERSNT,




2. )=3)I\—=YHL4} L.

IR EBAEICE UTEREITROTIIZEL,
(1) AVFIIU5EmNT . (EF)

(2) PYUHHN-EEHNT,

SRIVME TLF vy TRICHDET

() FYI-RNN-EHST,




4) GEIHOhT7%5 T,

(6) IMUA—-DONT5E5NT . (ER)

(6) 7OV bMNVIERST,

L s

(1) IR=2AAV MRS T,




8) FUHA-AN=T35yhemsNd, (EH)

9 LAVK—2&EENT,

(10) A4 IWD—35D b &EES T,

(1) AVR=D—=3TI 75714 FEEHN T,
WXy 4 ERrEYIETUES )




(12) 13D —3=m57, (EH)

La.,
‘_ -t

|,|.||;|1|1|1|||1|| Hnlll i

=AI:M6 RILE 2 @, F—2)NVUEF 4@ Z@:M8FRILE 108

(13) I7H4 RISy b ERS T,
I7AVAVTIY— Ry, I7HR—0DEI Y —%
B BEFICHR A LTHC,

(14) SYI-RIT7HMA FEEHNT,

I777 R VERSNT (EH)

N—FAERELIY-EELICHT, I7k—V(ER) . NOATH=FHRIL MRS T,




3. SVYUI-RIFPHAFDMI

(1) EMIEHFRORICHEL., BRI D EUIRT S,
MIBERRD

P41 BEESE(ICL, NI T3,

MIEFRQ




MIBER@ER)
_—

ez 3

T & I

XI1/C BfTITOME.1/C EFiH T35 EHCMIUL, FiHe&75,

_10_



4. SVI-3IFHA FOEAT(F

(1) NYRFvA-=ERALTIIMV FFy RT3,

P33 M5 J3M4VRFyh (41E)

(2) SYI-RIT7HAFERTTS,

(3) I7HA KISy hemfti’sd, (ER)

P7: I7514 k7359 No.1

P8: I7H4 KI5k No2

P25: M6 SUS ARAJUTERILL L=25 (2 @)
P27: M6 SUS RTYLFIwivy (218)
P28: M6 SUS JL—kTwiv (2 @)

P29: M6 SUS I35 offEF vk (2 @)

I
T35y e U, I7A4 FRICI—F25 || FUILT 6 3U~6.5mm DNRERITS. BE EAIHIERIL b, TRy bRRIL
&35, b FobEfERA,

_11_



5. 125—D—5 Assy DER{F (T

(1) AV3=D—=35T359k No.2 ZEUT(T3.

P5: 1 8—D—5757yk No.2
P29: M6 75 IJFw M2 &)

e
T35 bDIUCHEL ., 6mm DIREFITS,

(2) 735Yk No.3 EEn{t13,

P6: 1253—0—=375Tvk No3
P24: M6 RAIUTERILE L=15 (21@)
P27: M6 AFUUH Iy (2 @)
P28: M6 FL—FrDvv (2 @)

(3) 779k No.d ZERF(T3,

P4: 458—D—5755yk No.1
P17: AR—H—

P26: M6 NEAIUTERILS L=35
P27: M6 AFTUVT Iy

P28: M6 FL—FDvw

_12_



(4) 43 —=D—5—Assy ERUT (FERICFHLEBLED.
I73Y dVFoY—IMMT=8F3,

[ P40: 54597 (%) (21E) |

4 s
4

i
/

diinif it

WD) FELBISEDT. 8459 CEE

%mIEOJ,mJ#t/b‘ 31— *7\(;@4
VI TEET S,

P1: 4183—5—3 Assy No.1
P2: 418—7—35 Assy No.2
P20: M8 RAJUFERIVRILE L=15 (4 @)
P22: M8 AFUVHIvw (4 fE)

P23: M8 FL—tIvv (4 18)

P40: 345y (dh)

I/C T

(6) IPR—VERMFT3, (EH)

B JE 8~8.6mm AT, LG EEIDI57y DT .

_13_



(1) AV5=D=31 1 Temt1%, (EH)

P3 AVLyNMT (2@

PO AULyRAT T35vk Noi GEERFER])
P10 1YLyRAT T35k No2 (BIFERD
P21 M8 RAMRIE L=15 (21@)

P18 YJIAVK—A @70 L=70 (21{&)

P19 x—2A/NVK#48 E— R84 F (4 {@)

XIPAY AVTIH=IMMTIHAIUR—D—5 Assy &
FiHELTVVEB L EERERT D,

IIlllllllI'.IIIII:IIIII.' Wil &
|| || |||||||III|III|I|I|III|I,'III|I |I|I|I|I|IIIII|I|I|I|I|.|I|IIIII|.I:I rlt
|| II-||||||I|II I||I I-I|I|||I|I|||I =

_14_



6. 1V5=D—=3I7H1 FORRSTT

13001-ANO14 DIHFEIIFIE T 7H A FEBEEET(FTIZSY,
1) A3=H—=3I758D b eiH T3,

IAHTORE, BFIARNTN TSI S, REHEK
L. RT3,

P11: I7H4F No.1

P12: I7H4F No.2

P13: I7H4F No.3

P14: I7H4F No.4

P15: I7H4F No5

P34: M4 75V IHERAITUTERIL (20 &)
P35: M4 FL—FDvv (20 @)

P36: M4 Fw (20 {&)

(2) WMEDITHIFDARY IT—TEESL,
e d LA b DRI LA E (CE T 135, i

XMEDT-THBEFERATELMERE,
Y FADIERET—7 . AR Y Y- M@ BB REICY)T
ERAT 3,

P37: fET—7 L=300
P38: ARV IY—F

_15_



@) AVR=H—=3I75D Femft13,

NAFATERILE L=15 (4 &)
P31: M5 AFUVHIvow (4 18)
P32: M5 JL—FJviw ¢12 (4 1@

T791 K No.1,3.4,5 5B A 1. RICTFHA F
No.2 E4f{t13.

(4) EmEDFFTORE. I7HM1ENos (BEAhHDXiE)E
I771 K No.2 (CEEINELSBEE. FYFRDARY
- MERFRAVTEREEARTS,

ARVIY—PERAWVEIE SRR, BUOYIRITRIL FEFYE
EEET S,

(6) PUH—AN=TS5ybeITH4 K No.6 ZETT3, (£H)

P16: I7H1F No6 (2 &)

P24: M6 RAZUTERILE L=15(2 (&)
P27: M6 AFUVH v (2 (&)

P28: M6 FL—FIvv (2 &)

P29: M6 75V IftEFYI(2 &)

ERIEFIET Y~ TRIZFY ARV, Sy MER,

7. 7=\ =YDHE{F(F

(1) E0fs)—IVIN—VEBRAN LIZREEDFIRTERF T3,
2 N7)—034F AmFEERFT5,

_16_




INTERCOOLER KIT
INSTALLTION MANUAL

HK'S

NAME OF PRODUCT | INTERCOOLER KIT

PART NUMBER 13001-ANO13 / 13001-AN014

INSTRUCTION P/N E04251-N49012-00 Ver.3-3.04

APPLICATION NISSAN GT-R

ENGINE VR38DETT

YEAR 13001-ANO13  2007/12 — 2010/10
13001-ANO14  2007/12 -

REMARKS Air guide is not included in 13001-ANO14.

oThe following modifications to factory parts are required in order to install this Kkit:

Part Modification Material Details Remarks

Radiator Air Guide | Partially cut and drill holes | PP Resin See 3.(1) | Factory P/N:21578-JFO0A

Horn Bracket Expand the mounting holes | Steel See 5.(6)

oThe following special tools are required in order to install this kit:

ltem Description

Blind Nut Pliers Blind nut installation tool

Hand Dirill Drill

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service
operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic
service and repair procedures. Do not attempt to carry out the operations shown in this manual unless these
assumptions are correct. Always have access to a factory service manual. To avoid injury, follow the safety
precautions contained in the factory service manual.

REVISION OF MANUAL

Rev. Number Date Details
3-3.01 2009/12 1% Edition
3-3.04 2012/06 Parts list revised.

Published in June, 2012 by HKS Co., Ltd. E04251-N49012-00 Ver.3-3.04
(Unauthorized reproduction is strictly prohibited.)

_17_



Parts List

No. Description Qty Note

1 Intercooler Assy No.1 1

2 | Intercooler Assy No.2 1

3 | Inlet Pipe 2

4 | Intercooler Bracket No.1 1

5 | Intercooler Bracket No.2 1

6 | Intercooler Bracket No.3 1

7 | Air Guide Bracket No.1 1

8 | Air Guide Bracket No.2 1

9 Inlet Pipe Bracket No.1 1

10 | Inlet Pipe Bracket No.2 1

11 | Air Guide No.1 1 |Not included in 13001-AN014
12 | Air Guide No.2 1 |Not included in 13001-AN014
13 | Air Guide No.3 1 |Not included in 13001-AN014
14 | Air Guide No.4 1 |Not included in 13001-AN014
15 | Air Guide No.5 1 |Not included in 13001-AN0O14
16 | Air Guide No.6 2 |Not included in 13001-ANO14
17 | Collar 1

18 | Silicone Hose @70mm L=70 2

19 | Hose Clamp #48 Beaded Type 4

20 | M8 Hexagon Socket Head Cap Bolt L=15 4

21 | M8 Hexagon Head Bolt L=15 2

22 | M8 Spring Lock Washer 6

23 | M8 Flat Washer 6

24 | M6 Hexagon Socket Head Cap Bolt L=15 4 |13001-ANO14 includes only 2 pcs.

_18_




25 | M6 Hexagon Socket Head Cap Bolt L=25 2

26 | M6 Hexagon Socket Head Cap Bolt L=35 1

27 | M6 Spring Lock Washer 7 |13001-ANO14 includes only 5 pcs.
28 | M6 Flat Washer 7 |13001-ANO14 includes only 5 pcs.
29 | M6 Flanged Nut 6 [13001-AN014 includes only 4 pcs.
30 | M5 Hexagon Socket Head Cap Bolt L=15 4

31 | M5 Spring Lock Washer 4

32 | M5 Flat Washer 4 ®12

33 | M5 Blind Nut 4

34 | M4 Hexagon Socket Button Head Bolt L=15 20 |Not included in 13001-AN014

35 | M4 Flat Washer 20 |Not included in 13001-ANO14

36 | M4 Nut 20 |Not included in 13001-ANO14

37 | Sponge Tape L=300 20 |Not included in 13001-AN014

38 | Sponge Sheet 1 |Not included in 13001-AN014

39 | Tie Wrap (S) 10

40 | Tie Wrap (M) 10

41 | Paper Pattern 1

42 | Operation Manual 1

43

Instruction Manual

_19_




Main Parts Image

P3: Inlet Pipe (2pcs) P4: Intercooler Bracket No.1

P5: Intercooler Bracket No.2 P6: Intercooler Bracket No.3 P7: Air Guide Bracket No.1 P8: Air Guide Bracket No.2

=% == ——

P9: Inlet Pipe Bracket No.1 P10: Inlet Pipe Bracket No.2 P11: Air Guide No.1 P12: Air Guide No.2

o

P13: Air Guide No.3 P14: Air Guide No.4 P15: Air Guide No.5 P16: Air Guide No.6 (2pcs)

1. Before Installation

(1) Make sure a blind nut installation tool is available for use [m v

during installation.

(2) Disconnect the negative cable from the battery terminal.

_20-



2. Removing Factory Parts

Use this instruction manual and the manufacture’s service

manual as a reference.

(1) Remove the inner fenders.
(Left and right side)

(2) Remove the undercover.

NOTE

*The bolts for the undercover are underneath the rubber caps.

(3) Remove the radiator cover.

_21-



(4) Disconnect the G-sensor coupler.

(5) Disconnect the turn signal couplers.
(Left and right side)

(6) Remove the front bumper.

L s

(7) Remove the energy absorber.

_22-



(8) Remove the undercover brackets.
(Left and right side)

(90 Remove the bumper reinforcement.

(10) Remove the oil cooler duct.

(11) Remove the intercooler air guide.

(Cut off the four rivets to remove the air guide)

_23-



(12) Remove the intercoolers.
(Left and right side)

‘-
'j_="”‘1|1|||1||mm|| i

Front Side:2xM6 bolts, 4xHose Clamps | Rear Side: 10xM8 bolts

(13) Remove the air guide bracket and disconnect four couplers.

(Air conditioner, engine hood sensor and 2x air hoses)

(14) Remove the radiator air guide.

Remove the air funnels.
(Left and right side)

Remove the harness and temp sensor.

Remove the horns and P/S cooler bolts.

_24_



3. Modifying Factory Radiator Air Guide

(1) Cut out the white lined areas in the following locations.

Location A

Cut the radiator air guide using the paper pattern P41.

Location B

Location C

_25-




Location D (Left and right side)

Overall View

Before modification After modification

NOTE

If the radiator air guide comes in contact with the Intercooler assembly when the intercoolers are installed,

further modification is needed to avoid unnecessary contact.

_26_



4. Relocating Factory Radiator Air Guide

(1) Install the blind nuts using the blind nut pliers.

P33: M5 blind nut (4pcs)

(2) Install the radiator air guide.

(3) Install the air guide brackets. (Left and right side)

P7: Air Guide Bracket No.1

P8: Air Guide Bracket No.2

P25: M6 Hex Socket Head Cap Bolt L=25 (2pcs)
P27: M6 Spring Lock Washer (2pcs)

P28: M6 Flat Washer (2pcs)

P29: M6 Flanged Nut (2pcs)

Temporarily install the brackets to mark Drill holes 6-6.5mm in diameter.
the drilling locations.

Use the factory bolts on the top and the bolt
and nut sets from this kit on the bottom.

_27-




1. Installing Intercooler Assembly

(1) Install Intercooler Bracket No.2.

P5: Intercooler Bracket No.2
P29: M6 Flanged nuts (2pcs)

Drill holes 6-6.5mm in diameter using the holes
in the bracket.

(2) Install Intercooler Bracket No.3.

P6: Intercooler bracket No.3

P24: M6 Hex Socket Head Cap Bolt L=15 (2pcs)
P27: M6 Spring Lock Washer (2pcs)

P28: M6 Flat Washer (2pcs)

(3) Install Intercooler Bracket No.1.

P4: Intercooler bracket No.1 J—
P17: Collar i
P26: M6 Hex Socket Head Cap Bolt L=35 g e E

P27: M6 Spring Lock Washer : : " s
P28: M6 Flat Washer The collar is used between the Intercooler bracket and
the factory air guide bracket.

_28_



(4) Bend the factory pipe of the air conditioner to avoid unnecessary

contact when the Intercooler assemblies are installed.

| P40: Tie Wrap (M) (2pcs) |

"HHI.I’
! -

i
/

aadindiddfir e

Secure the lower pipe toward the upper pipe
using tie wraps.

Secure the factory temp sensor to the

Temporarily tighten the top bolts to the intercoolers|
factory harness with a Tie Wrap.

to install the horns.

P1: Intercooler Assy No.1

P2: Intercooler Assy No.2

P20: M8 Hex Socket Head Cap Bolt L=15 (4pcs)
P22: M8 Spring Lock Washer (4pcs)

P23: M8 Flat Washer (4pcs)

P40: Tie wraps (M)

Bottom side of Intercoolers

(6) Install the horns. (Left and right side)

F

Install the top brakets tothe intercooler

S.
Enlarge the holes diameter to 8 - 8.5mm.

_29-



(7) Install the inlet pipes. (Left and right side)

P3: Inlet Pipe (2pcs)

P9: Inlet Pipe Bracket No.1 (Right Side)
P10: Inlet Pipe Bracket No.2 (Left Side)
P21: M8 Hexagon Head Bolt L=15 (2pcs)
P18: Silicone Hose 70mm L=70 (2pcs)
P19: Hose Clamp #48 (4pcs)

NOTE
Make sure the intercooler assembly does not come in contact

with the air conditioner pipe.

||||| I I|||||||||||

Install the silicone hoses and hose clamps.

(8) Apply sponge tape to both sides of the intercooler core. (Left and right side). This process is not required for
13001-ANO14.

| P37: Sponge Tape L=300 |




2. Installing Intercooler Air Guides

For 13001-ANO014, reinstall the stock air guides.
(1) Temporarily assemble the intercooler air guides.

NOTE If the mounting holes do not align properly, slightly enlarge the holes.

P11: Air Guide No.1

P12: Air Guide No.2

P13: Air Guide No.3

P14: Air Guide No.4

P15: Air Guide No.5

P34: M4 Hexagon Socket Button Head Bolt (20pcs)
P35: M4 Flat Washer (20pcs)

P36: M4 Nut (20pcs)

(2) Remove the factory sponge tape from the factory air guide [ =
and reapply the tape to the new air guides at the same

locations.

NOTE

If the factory sponge tape is not reusable, cut and use the

sponge tape and/or sheet from this kit.

P37: Sponge Tape L=300
P38: Sponge Sheet

_31_



(3) Install the intercooler air guides.

P30: M5 Hex Socket Head Cap Bolt L=15 (4pcs)
P31: M5 Spring Lock Washer (4pcs)
P32: M5 Flat Washer (4pcs)

Install air guides No.1, 3, 4 & 5 first; thén, install air
guide No.2.

NOTE
If there is a gap between air guide No.5 and air guide No.2,
use the sponge sheet from this kit to fill the gap.

(Apply Loctite to the bolts when used with the sponge sheet)

Apply the sponge sheet to air guide No.2

(4) Install air guides No.6 to the factory undercover bracket. (Left and right side)

P16: Air Guide No.6 (2pcs)

P24: M6 Hex Socket Head Cap Bolt L=15 (2pcs)
P27: M6 Spring Lock Washer (2pcs)

P28: M6 Flat Washer (2pcs)

P29: M6 Flanged Nut (2pcs)

Use the factory bolts on the top and the bolt and nut sets
from this kit on the bottom.

3. Reinstalling Factory Parts

(1) Reinstall all removed factory parts in the opposite order of removal.

(2) Reconnect the negative cable to the battery terminal.

_32-




